MERCRUISER [OF.3L D-TROMIC 1998
Serial Mbr Fange: OK.095775 AND UP )

14

¥ FTERCOOLER &MD INTAKE MANIFOLD

Ref |Clazs|Part

Description

| A

Qt Comment Footnote

853388 | BRACE -tir Cooler 2
- 10 853389 SCREW 3
2 10 253226 SCREW (M8 = 100] 1
3 10 853371 | SCREW (M8 = 130] 1
4 10 B02785| SCREW MA « 150) 3
il 16 853429\ 5TUD (M8 = 130] 2
g 12 853373 W SHER g
7 11 B534E8| MUT (M) 2
a 27 853374 GASKET 1
9 8533754 1| INTAKE MAMIFOLD 1
10 10 853376 SCREW (M8 = 20) 15
11 10 253377 |SCREW (M8 = BO) 1
12 27 853378 | GASKET-Intake 2
13 853373 ELEMEMNT -Air Cleaner 1
14 22 B02715|ELBOW 1
15 32 B02716|HOSE 2
16 54 253432 | CLAMP-Hose 4
17 853215/ SCREEN 1
18 80615934 3 BOTTLE 1
19 853387 | ELEMENT -Air Cleaner 1
20 B0B023T |STRAP 1
21 253382 TUBE 1
22 10 B02776| SCREW [M4 = 16) 1
23 853203| SENSOR-4ir Temperature 1
24 A53383| BRACKET-0il Reservair 1
25 853106 | PLATE -Cover 1
26 10 253051 |SCREW [1/4-20% 1 in.) 4
27 853483 KEEPER 1
28 853260/ AN0ODE 2
29 32 853431 |HOSE 1
a0 54 815504220| CLAMP-Hose 2
Kl 32 302789\ HOSE 4o Heat Exchanger 1
32 54 853172| CLAMP-Hose 2




